



CERTIFICATE OF ANALYSIS

PRODUCT NAME : DEAE CELLULOSE

CAS No : 9013-34-7
Date of analysis : 26/02/2020
Mfd. : Feb. 2020

Product code : 14086
Batch No : MCR-20970
Exp. : Jan. 2025

S.R	Test	Specification	Observation
1	Description	Pale brown to pale yellow powder	Pale yellow powder
2	Moisture Content	60 – 70 %	60.85%
3	Capacity	0.80 – 1.10 meq/g (dry weight)	0.94 meq/g (dry weight)

REMARK: THE PRODUCT COMPLIES WITH THE ABOVE SPECIFICATIONS.

[Tested By]

[Q.C Incharge]

HEAD-QUALITY ASSUARANCE
(G.G.Salian)

Note: Computer generated image requires no sign.